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APPLICANT:
STEELPRO COMPANY
2. Label(s) on the sample(s):
Sample{s) ID Size Style/Art. No. Sub-sample(s} Component(s) Colour
(01) [ - 102045115 STEELPRO GLOVE (a) Glove Beige/Orange/Black
(01) ii -- 102045115 STEELPRO GLOVE (a) Glove Beige/Orange/Black
{01} i - 102045115 STEELPRO GLOVE (a) Glove Beige/Orange/Black
(01 v - 102045115 STEELPRO GLOVE  (a) Glove Beige/Orange/Black
{01) " - 102045115 STEELPRO GLOVE (a) Glove Beige/Orange/Black
(01} i 102045115 STEELPRO GLOVE (a) Glove Beige/Orange/Black

Remarks: (1) 10 is used for identification in which the numbers of sample receled are of the same article, ref. no., colour, ete.

3. Sample(s) description assigned by laboratory:

Test item Sample(s) Combine / Separate sub-sample(s)

(S501) (01)-i (a)

(S02) (01)-ii (a)

L =Tals] susd by CTO Asla Lrd, undar its Genenol Condifions printed everleof, The results shown in this report refer anly te ke
(el =1 +, Edcept by special arrangement, the test fems will not ba retainad by CTC Asice Lid, for mone thon 2 menths.

Fe fest re shall not Be reproduced, sxcept In full without the written approwval of the testing Ioborotony

Hong kong Accreditation Service (HEAS) hos oocoredited this laboratary under the Hong Kong Laboratory Accreditotion Scheme
CHOKLAS) for spachic laboratory activities ds lsted in the HOKLAS Directory of Accredifed Laboratores. The results shown In this repor
ware daetermined Dy this laboratory In accordancs with itz tarms of occreditotian.



